Request for Proposals (RFP)
RFP # VSW-KTB-2019-20

Addendum Two

City of Thorne Bay, Alaska
Water Plant and Wastewater Plant Improvement Contractor

Department of Environmental Conservation
Village Safe Water Program

Date of Issue: January 15, 2019
The REFP Package is hereby clarified or changed as follows:
1. Submittal deadline is not changed.
2. Questions and Answers

3. Addition of Scope

4. Attachments

The questions and answers, addition of scope, and attachments begin on page 2. This Addendum is
hereby made part of the RFP and is a total of 3 pages.

All other terms and conditions for this RFP remain unchanged.

Issued by: Fred Parrish
Procurement Officer
(907) 269-7674
(REP # VSW-KTB-2019-20) 1|Page



2. Questions and Answers

Question 1: I will probably have several more questions but for now I am curious about the
Commissioning. I wasn't sure if the is to be an actual Commissioning agent, and if so who is supposed
to furnish this service.

Answer 1: There are a couple of commissioning tasks. (i) The pressure filter automation startup will
be headed up the by Systems Integrator who is also providing the Water Treatment plant Control
Panel (WTCP) and associated programming. (i) The nanofiltration equipment commissioning will
be led by the nanofiltration supplier representative. The Systems Integrator will be on site as well,
because when the WTCP starts and stops the water treatment process it signals the nanofiltration
control panel through an Ethernet connection to start and stop.

Question 2: I found the RFP on the Plansroom, fairly late in the game. I am a little troubled that no
General contractors or instrumentation/control contractors have been added to the bidders list on
that site. Do you have another bidders list?

Answer 2: We do not have another bidders list. Addendum 1 changed the proposal due date to
February 4, 2019.

Question 3: Is it possible that if no General contractors join the bidders list that the bid could be
delayed to regroup?

Answer 3: We certainly want to get a competitive proposal from a qualified builder. The original
proposal due date was changed in Addendum 1 to February 4, 2019.

Question 4: There does not appear to be information regarding Pipe and Duct (Mechanical)
insulation requirements specified for this project. Will there be information released concerning the
insulation required for the new pipe and duct systems, if any?

Answer 4: All piping is either indoors or buried. The interior spaces are heated. There will be no
pipe or duct insulation required.

Questions 5: I would like to clarify the disposition of the control panel. Is the panel supplied by the
ST or is a shop to build it and the SI will test and accept on behalf of Village Safe Water.

Answer 5: The Sl is providing the WTCP as part of the SI scope of work. Part of the control panel
fabrication is bench testing at the SI shop to demonstrate the panel function. The Engineer shall
observe and confirm WTCP function before it leaves the panel shop.

Question 6: The next to the last paragraph on page 9 states that “the sealed proposal package(s) may
be hand delivered, or U.S. mail”. The first paragraph on page 10 states that “Faxed, oral or mailed

proposals are not acceptable.

Answer 6: Page 10 should read “Faxed, oral or e-mailed proposals are not acceptable.”

(RFP # VSW-KTB-2019-20) 2|Page



Question 7: Are you looking for design work?
Answer 7: No.
3. Addition of Scope

Add the following to RFP VSW-KTB-2019-20, Part — 2, Detailed Scope Statement, B. Phase 2, WTP
Filter Automation and Nanofiltration Installation, Section 3:

13

C. Installation of Turbidity Meters - The Thorne Bay water plant scope of work is modified to
include replacement and relocation of individual filter and combined filter turbidity meters (4 each),
and installation of a raw water turbidity meter. The pre-approved new individual and combined filter
turbidity meters are Hach TU5300 meters. The new raw water turbidity meter shall be one of the
existing Hach 1720e instruments that are being salvaged from the turbidity meters that are being
replaced.”

The Attachments detail the turbidity meter scope of work addition.
4. Attachments

The following sheets supersede the plan sheets and specifications previously issued:

1. Thorne Bay WTP General and Mechanical Sheets Revision 1 — sheets G03, D03, D05, D06,
D11, D12, and D17

2. Thorne Bay WTP Turbidimeter Meter Electrical Revision 1 — sheets E03, E06, E07, ICO3,
1C08, and 1C09

3. Thorne Bay WTP Specifications 33 09 10 Instruments Revision 1 -- changes addition of
section 2.1 part (G), which is underlined.

Offerors must acknowledge receipt of this addendum prior to the submittal deadline.
The proposal documents require acknowledgment individually of all addenda to the drawings and/or

specifications. This is a mandatory requirement and any proposal received without acknowledgment
of receipt of addenda may be classified as not being a responsive proposal.

End of Addendum

(RFP # VSW-KTB-2019-20) 3|Page



Addendum 2, Attachment 1

>
NOTES: -
1. RAW WATER PUMP RATED 40 — 70 GPM, 3HP MOTOR. < :
2. AGING TANK NOMINAL VOLUME OF 2,500 GALLONS. W
3. THREE MULTI-MEDIA FILTERS, 60°DIA X 60" T/T. & =
4. NEW BOOSTER PUMP, PART OF NF VENDOR SKID PACKAGE, 15 HP. o=
5. NEW SKID MOUNTED NF FILTER SYSTEM WITH CIP & ANTI—SCALANT PACKAGES. T
DESIGN CRITERIA 6. EXISTING CLEARWELL / STORAGE TANK, 286,000 GAL., 52 DIA. X 18" TALL. EXISTING s
50 GPM RAW WATER CLEARWELL Gtz
DESIGN FLOW (NORMAL OPERATION)  pQLYMER FEED (wT—001) > & 7
— =
-H =
NANOFILTRATION SYSTEM DESIGN 3 2
CONDITIONS -
TURBIDITY < 0.4 NTU E T
COLOR <5 PCU e -
HARDNESS 975 - 10 mg/| T - BYPASS VALVE
ALKALINITY 32 - 33 mg/i \ ‘ EXIST BACKWASH PUMP (NORMALLY CLOSED)
DS 38 - 60 mg/l ( EXISTING | ‘ >
00 410 7 mg/l | A?\RNTG &EK |
TEMPERATURE 3.5 'C to 12.2 °C \ | ‘ a \CHLORINE &
\ — —
pH 55 to 6.5 - - g%gRWSEH N S m
pH / TEMP. -
| 3
w
4 GAL/CYCLE I 2 mn
fffff | | H® :
s
|
* T ! | | | (ORMALLY CLOE TO DISTRIBUTION S
{><1 3
_ | | | (NORMALLY CLOSED) — ‘@t‘t ﬁ%&'
L ‘ EXISTING | ! EXISTING | | | EXISTING | - - - :'V,r" B 4;0,
™ FILTER FILTER FILTER 24 oY
¥ .
| o500 | ‘ eF-son| | ‘ (PF-502) | NANOFILTRATION SKID PACKAGE EL@‘ ;%‘ g:‘
‘ | H | F‘F | F‘F | — NEW NF SKID W/ CIP SYSTEM 'o,’?}\ ,5’@-"
| | o Xy
- ‘ I I | IR
S— j | J | . — 3%
| | r | b S
RAW WATER LINE | | = ‘ * ‘ — J | | 88%
PURGE OUTLET | ‘ ‘ 333
CAM—LOCK | | 3z
FITTING ‘ TURB | | TURB | | TURB ‘ oceu | 10 WASTE BASINS 8%
EXISTING RAW | I | (- - ; st
WATER PUMP | | | g2
| TURB | g8
60 GPM | | NEW BOOSTER PUMP 2
| ‘ 0
5 - - - - - - 0l
3
g
NEW BLOWER
(B-200) -y Yy ¥y _ vy . . . - 7O WASTE BASNS (%)
E <
zZ =
OPERATIONAL DESCRIPTION: INTO THE TANK WHEN IT IS DRAINED DOWN FOR CLEANING. ALL MOTORIZED VALVES ARE CLOSED AND THE FILTER RESTARTS | % X
3 WATER TREATMENT PLANT PURGING VALVES: TWO 6" VALVES IN BY FILTERING TO WASTE FOR 10 TO 15 MINUTES TO CONDITION o
B R A R e aB e THE WTP, ONE ON THE DOWNSTREAM END OF THE TEE RUN OF PRESSURE FILTRATION: FLOC—LADEN WATER ENTERS THE THE MEDIA. AN INDIVIDUAL FILTER VESSEL CAN BE = Lll_J
SCREEN HUNG BELOW THE DOCK FROM WATER LAKE THROUGH THE RAW WATER LINE AND THE OTHER ON THE TEE BRANCH, PRESSURE FILTERS WHICH ARE NORMALLY ON—LINE IN PARALLEL. ~ BACKWASHED AND CONDITIONED WHILE THE OTHER TWO FILTER g L= 5
. ARE USED TO ALLOW PURGING OF THE RAW WATER LINE WHEN THE HEAD SPACE IN THE FILTER VESSELS ABOVE THE FILTER VESSELS ARE ONLINE IN FILTRATION MODE. AFTER
A B Xy 100 FEET OF B7PIPE TO THE WATER THE PURGING OPERATION IS UNDERWAY. THE DOWNSTREAM MEDIA PROVIDES AN ADDITIONAL 7 MINUTES OF RESIDENGE TIME ~ CONDITIONING, THE FILTER RETURNS TO NORMAL FILTRATION e} % é o
VALVE IS CLOSED, THE BRANCH VALVE IS OPENED, AND THE FOR FLOC FORMATION. " FLOC_LADEN WATER FLOWS THROUGH ¥ 00 =
MISSIO : . NEW SCREEN IS ISOLATED WITH TWO NEW 3" VALVES TO ALLOW ) ] . .
@’ZVT'E;'AJ”SE LEQS‘S e BEN PLLNR%EPDUF;GE‘Q‘%D‘CL’*LEY*B(:VE’EE iAW APPROXIMATELY 750 GPM OF MIXED AIR, WATER, AND PIPELINE AND GRAVEL UNDERBED LAYERS BEFORE IT EXITS THE FILTER NANOFILTRATION MEMBRANE SKID: THIS PROJECT ADDS A NEW L o<
SEDIMENT TO BE PUMPED THROUGH THE PIPELINE AND TO THE VESSEL THROUGH THE UNDERDRAIN SCREENS. FILTERED WATER NANOFILTRATION MEMBRANE SKID TO FILTER OUT ADDITIONAL = 0nQn =
YEAR) TO REMOVE DEPOSITED ALCAE AND PLANT MATTER THAT DISPOSAL FIELD. FLOWS THROUGH A FLOW CONTROL VALVE WHICH MAINTAINS A TOC IN THE WATER PRIOR TO CHLORINATION. DETAILS OF THE = x n
A AT N NG TRAILER MOUNTED ENGINE i CONSTANT RATE OF 20 GPM THROUGH THE FILTER MEDIA IN OPERATION OF THIS SYSTEM ARE PROVIDED IN THE OPERATING o q L
TEE IN THE 8"HDPE TRANSMISSION LINE. A 6—IN SUCTION LINE COAGULANT INJECTION AND STATIC MIXER: THIS STEP IS THE a/:%mA\/LELE/SEA%N/\\T(;/RARF‘@CB)%AﬁlRDEASEE(Lqﬂv—(@E;ESW‘SR/:JTSEEDF\IQVERED MANUAL. (= o
: BEGINNING OF THE WATER TREATMENT PROCESS. A COAGULANT -
IS SET ON THE DOCK AND CONNECTED TO THE PUMP. THIS POLYMER IS INJEGTED INTO THE RAW WATER AT THE INITIAL WATER THEN FLOWS TO THE NF SKID FOR FURTHER TREATMENT DISINFECTION: A 12.5% SOLUTION OF SODIUM HYPOCHLORITE IS =
PORTABLE PUMP DELIVERS 750 GPM AT 80 FT OF HEAD TO THE oo nieVvee “TiE COAGULANT IS FED INTO THE INJECTION TO REMOVE ORGANICS. A TURBIDIMETER MONITORS TURBIDITY OF  INJECTED AT THE FINAL STATIC MIXER FOR DISINFECTION OF THE —T==
RAW WATER LINE. PURGING WATER AT 750 GPM (ABOUT 6 POINT NEAT BY A CHEMICAL FEED PUMP. A RAW WATER INLET THE FILTERED WATER FROM EACH FILTER VESSEL AND THE FILTERED WATER (1-LOG INACTIVATION OF GIARDIA UNDER THE 212e e
FT/S VELOCITY) IS PUMPED FROM_WATER LAKE THROUGH THE FLOW METER REPORTS THE FLOW RATE AND CAN BE USED TO COMBINED FILTERED WATER STREAM. A FILTERED WATER FLOW SWTR). IF DESIRED, A SODA ASH SOLUTION CAN ALSO BE Slalw| (L
LINE TO A DISCHARGE POINT AT THE WATER TREATMENT PLANT. PACE THE CHEMICAL FEED PUMP. A STREAMING CURRENT METER IS PROVIDED TO RECORD THE AMOUNT OF FILTERED INJECTED FOR INCREASING THE PH OF THE WATER FOR slzlzl=l=
DETECTOR CAN ALSO BE USED TO ADJUST COAGULANT FEED WATER PRODUCED, AS WELL AS THE TOTAL FLOW RATE. CORROSION CONTROL PURPOSES. SR
IRANSMISSION LINE AIR RELEASE / VACUUM BREAKERS: THE RATES BY OPTIMIZING THE NET CHARGE ON THE COATED g
RAW WATER TRANSMISSION LINE HAS A HORIZONTAL SECTION AT (01| OIDAL MATERIAL (MAINLY COLOR, TURBIDITY, AND PRESSURE FILTER CLEANING: = WHEN THE PRESSURE FILTERS WATER_STORAGE_AND DISTRIBUTION: TREATED WATER THEN <
} \ 3
IS HIGH POINT. AT EACH END OF THIS HORIZONTAL LINE ARE COAGULANTS) IN THE WATER. THE STATIC MIXER CREATES ARE FULL OF CONTAMINANTS (EITHER HIGH DIFFERENTIAL FLOWS INTO A 280,000 GALLON WATER STORAGE TANK. A z|5(3
TWQ AR RELEASE / VACUUM BREAKER VALVES IN_ORDER TO STRONG EDDY CURRENTS, THOROUGHLY MIXING COLLOIDAL PRESSURE OR TURBIDITY BREAKTHROUGH) THE FILTRATION CIRCULATING PUMP CONSTANTLY CIRCULATES 50—GPM I
PURGE THE LINE OF AIR DURING STARTUP, OPERATIONS, AND TO  GONTAMINANTS AND COAGULANT. OPERATION STOPS AND BACKWASH BEGINS. MOTORIZED VALVES  1ROUGHOUT THE TANK TO KEEP IT THOROUGHLY MIXED. A NEW HEIE
ALLOW AR INTO THE TRANSMISSION LINE WHILE IT IS BEING ARE PROVIDED TO ADJUST THE FLOW FOR EACH OF THE g HHEG
3|8
) WATER LEVEL TRANSMITTER PROVIDES AN INDICATION OF TANK el .
DRAINED. REACTION / AGING TANK: A 2,500 GALLON BAFFLED REACTION ~ FOLLOWING SEQUENCES: 2
DEER CREEK BRIDGE CROSSING: THE RAW WATER LINE CROSSES i pmed bl s BREE o o & O e L ATTON WATER ABOVE THE ANTHRACITE FILTER MEDIA LAYER IS DRAINED  LEVEL AND A SIGNAL TO START OR STOP THE WATER NRER
QVER A STEEL TRUSS BRIDGE SPANNING DEER CREEK. A PROCESS TO TAKE PLACE. AT 60 GALLONS PER MINUTE FLOW DOWN, THE AIR BLOWER STARTS AND RUNS FOR APPROXIMATELY  TREATMENT PLANT. WATER FLOWS OUT OF THE STORAGE TANK T
PORTABLE ELECTRIC SUMP PUMP IS HANGING ON THE BRIDGE IN  piOr=30 19, (e e A O e ONe RESIDENCE TIME 2 MINUTES, THE BLOWER STOPS, A SLOW FILL AT 75 GPM OF THROUGH A NEW FLOW METER / TOTALIZER AND INTO THE 8—IN ElE
CASE THE WATER LAKE RESERVOIR IS NOT AVAILABLE. THE WHICH JAR TESTS HAVE SHOWN TO BE ADEQUATE TIME TO FORM ~ POTABLE WATER FROM STORAGE GENTLY ELIMINATES TRAPPED BURIED POTABLE WATER DISTRIBUTION MAIN TO TOWN 3 4
PORTABLE PUMP _WOULD BE LOWERED INTO DEER CREEK AND FLOC THAT IS LARGE ENOUGH TO BE FILTERED. A COMBINATION AR IN THE FILTER MEDIA AND FILLS THE HEAD SPACE ABOVE ) g 9
USED TO PUMP WATER TO THE WATER TREATMENT PLANT IN THE FILTER MEDIA (ABOUT 3 MINUTES), A CLA—VAL PROVIDES s =
EMERGENCY CASES ONLY. AIR RELEASE / VACUUM BREAKER VALVE PROVIDES FOR THE g 3 3
- VENTING OF AR OUT OF THE TANK AND ADMITTANGE OF AIR 240 TO 300 GPM OF BACKWASH FLOW (AS DESIRED) THROUGH REV 1 JAN 19 IR
THE FILTER MEDIA AND OUT OF THE FILTER VESSEL TO WASTE. Sl 88 8
WHEN THE BACKWASH OPERATION IS COMPLETE, |FI NAL B I D E ;I I | 2 8§ & 5§ ¢
APPROVED FOR CONSTRUCTION




Addendum 2, Attachment 1

SCADA NOTES:
4” FLUSHING VALVE

1

FAULT 2. RAW WATER PUMP MOTOR STARTER
o 5
G .
5.

APPROX. 2,100 FT FROM PUMP TO CREEK CROSSING.
APPROX. 470 FT FROM CREEK CROSSING TO WTP.

@OPENED L J
700 7 <|RUNNING . FIELD ROUTE 1" FILTER DRAIN PIPING TO EXISTING
CLOSED (o 10°¢ DRAIN FOR FILTER WW MANIFOLD.

N 6. RELOCATE EXISTING CAM—LOCK CONNECTION &
NORM I TURBIDIMETER (AE—110) TQ EAST WALL OF BUILDING.
EMERG ! SEE OPERATIONAL DESCRIPTION FOR RW PURGING ON

SHEET GO3 & ADDITIONAL DETAILS ON SHEET D17
I 7. REPLACE MANUAL GEAR OPERATOR ON EXISTING VALVE
!

CITY OF THORNE BAY

(MV—100) WITH NEW MOTORIZED ACTUATOR.

LOCAL PLC

. OPEN[ZR. T/ | OPENED
17 ] Dog 109/ 1\100,

FROM LIC—600 CLOSE CLOSED
R

LOCAL FIELD

VILLAGE SAFE WATER
p
=

SEE NOTE 2 B ————— STOP/START

77777777777 j —
‘ REMOVE EXISTING PURGE PIPING SEE NOTE 1 ‘ ‘
| HEADER BEHIND BUILDING. 7 |
| R
| ! TURB
REMOVE EXISTIN
‘ 13 ‘ WYE STRAINER @
\ 3 eTi oD
. O 9 OUTDOORS | INDOORS T
| . . =18 eors ] : m ‘
L g L E s NN A ; 2 z
\ F HV—-100 y NOTE 3 \ V102 NOTE 4 MV—100 | TG AGING TANK = O
| ‘ (Tj N | REPLACE EXISTING TEE WITH 90" ELBOW e g '<_( h
\ - =
| SEE NOTE 1 =z REMOVE EXISTING VALVE HV—104 & TIEZPOINT 2 TRE==
| \ | RE—USE. SEE ENLARGED DETAIL BELOW. TIE-POINT 1 S 0wz
/ ‘ o) W oZ
| " Os
x Q
! \ o5 <
CROSSING AT [ =
DEER CREEK I T INDOOR (=)
‘L ENLARGED DETAIL Za 5
e o
[ P
TIE-POINT 1 ; -
B
11 i
MV—100 i
SCREENED INTAKE | % | HEE
Lo 2
| b £ 7 SC—100 £
I = HEcie
WATER LAKE t g|3|5|5
SV=100 Z\g g 8
se |2 | 2
1”-SCH B0 PVC—WW HER
»{ 0 D05 e
NOTE 5 FILTER WW TO DRAIN b
P—-100 - o - 4
REV 1 JAN 19 ] 3
SUBMERSIBLE PUMP SC—100 EG-801 m 155 ¢
§ 8 & &

EXISTING = Y
e SELF—BACKWASHING SCREEN EMERGENCY DIESEL GENERATOR (EXIS F I N A L B I D SE I
e FILTOMAT M103C KOHLEs 3°REOZJC V. D03
30KW/480V/3PH
110V A¢ APPROVED FOR CONSTRUCTION

sHeer_ 07 of 71




Addendum 2, Attachment 1

CITY OF THORNE BAY

SCADA OPENED| OPENED| OPENED|
CLOSED)| 205 CLOSED| 402 CLOSED| 308
OPENED| OPENED| D‘FFEREN}:H(;T m OPENED| OPENED| mm ?L\JGRHB OPENED|
cLosenh>%% cLosenh292 PRESSURE \512 cLosenh>%2 cLoseh\>02 K512 K512 cLosenh\295
LOCAL PLC
OPENED Z OPEN OPEN " OPENED OPEN " OPENED OPENED Z OPEN
cLosep| 0%[R% cLose ctose [N9[\0%|cLosen cLose [R9%[%%|cLosen cLosep | N0 [N\08] ¢ ose
OPEN 7S,/ OPENED ‘ ‘ OPENED[ 7 T 75| OPEN ‘ ZONZONGES ‘ OPENED[ 7 T 75 JOPEN
cLose [0[89 |cLosen | | CLOSED 0% cLase | omenen A open ‘k‘ | cLosen %Y [R%] cLose
zl
| | o | oK | | |
\ \ \ \ \ \ \ \
| | | | | | | |
LOCAL FIELD | | | |
\ \ \ \

URB

DO4
FROM AGING TANK

D06

WASTE HEADER

2
F—100 FILTER DRAIN

3 D04

VILLAGE SAFE WATER

m
:"o\“\\l;(."'

b

FROM AR BLOWER

-1 4 D09 }
BACKWASH HEADER

\
\
&) |
\
NEE . | e
8
| | | | FAnY
i i1 jl2
[ [ ‘ P g @ J 3'-SCH 80 PVC—FW | 3* ) 5"‘3\3 g“n .?..-
\ { _— -_ p S
‘ ‘ - N N 12 o e Ktk g
| | | FoV_512 r W-505 s
» » » &
| ‘ -3 gzp
‘ | el L A P
i i Ele 4 | .
| G | 8% |
| | J | 3
B"—SCH 80 PVC—PTW ) ) > A J 6"-SCH 80 PVC—PTW 5 > o
b W ; 7 W TO PTW HEADER a
| | | | & |
]
! ! | |
3
e § | | Loz
. TZ zZ (@]
3 J J 3"-SCH 80 PVC-WW W o =
- — g ——————— L gy Ss®<?
3"-SCH 80 PVC—PTW B j j %)
WV—-304 - - /= =
™. 7 | g >Smzs
< \ 2 20zH
PN = [\
P L & o O5<g
o . ‘ 2 Xy =
\ : Sop 0
3 o 2]
Hi / | - E =
PF—502 y A =
=
4"-SCH 8O PVC—WW 0 @ noEE